


Page 1 of 3 
 

Iroquois Wastewater Treatment Plant  
 2016 Annual Performance Report 

 
 

The Iroquois WWTP is a Class II wastewater treatment facility owned and operated by the Municipality 
of South Dundas.  Raw sewage is conveyed from the collection system to the plant pumping station 
which is equipped with three submersible pumps. From the pumping station, wastewater passes through 
the inlet works, including mechanically cleaned fine screens and a grit removal and disposal system.  
Aluminum Sulphate is added to assist in phosphorous removal.  The wastewater then moves through 
either of two parallel Sequential Batch Reactors (SBR) equipped with individual aeration systems, 
mixers, decanters and sludge removal pumps.  Effluent decanted from the SBRs is treated by UV 
disinfection and subsequently passes through an outfall pipe to the St. Lawrence River. 
 
Sludge removed from the SBRs is transferred to a waste activated sludge tank.  From the tank, the sludge 
enters a rotary drum thickener.  Polymer is added to assist with the thickening process. Thickened sludge 
is pumped to an Autothermal Thermophilic Aerobic Digestion (ATAD) system for stabilization.  The 
ATAD system is equipped with an off-gas scrubber and biofilter to provide odour control.  The digested 
sludge is then pumped to one of three biosolids storage tanks.  From the storage tanks, biosolids are 
hauled off site to be utilized as soil conditioner. 
 
The following report addresses the requirements outlined in Condition 10 (6) of Amended Certificate of 
Approval #9689-8MQHNK issued on October 25, 2011.   
 
 
10(6)  The Owner shall prepare and submit to the District Manager, a performance report, on an 
annual basis, within ninety (90) days following the end of the period being reported upon.  The first 
such report shall cover the first annual period following the commencement of operation of the Works 
and subsequent reports shall be submitted to cover successive annual periods following thereafter.  The 
reports shall contain, but shall not be limited to, the following information:   
 
(a) a summary and interpretation of all monitoring data and a comparison to the effluent limits 
outlined in Condition 7, including an overview of the success and adequacy of the Works; 
 
The total volume of effluent discharged in 2016 was approximately 685,510 m3.  The average rate of 
effluent discharge was approximately 1,877 m3/day.  The calculated percent removal of CBOD5, TP, SS 
and NH3 in the final effluent described in the following paragraphs was determined using data from 
weekly effluent samples and monthly raw sewage composite sample results for the reporting period.   

 
The allowable monthly average concentration for CBOD5 in the effluent as stated in Condition 7 is 25 
mg/L. The corresponding loading limit is 82.5 kg/day. Average concentrations and loadings were well 
below the limits specified in the ECA.  For 2016, the average CBOD5 in the effluent was < 3.04 mg/L 
which equates to > 89 % removal of CBOD5 from the raw sewage.  The average loading rate for 2016 
was < 5.92 kg/day which is < 7.2% of the allowable limit of 82.5 kg/day.  

 
The allowable monthly average concentration for Suspended Solids (SS) as stated in Condition 7 is 
25mg/L.  The corresponding loading limit is 82.5 kg/day.  Average concentrations and loadings were well 
below the limits specified in the ECA.  In 2016, the average concentration of SS in the effluent was 
approximately 4.1 mg/L which equates to 84% removal of SS from the raw influent.  The average loading 
rate of SS for 2016 was 8 kg/day which is 9.7% of the allowable 82.5 kg/day limit.  

    
 



Iroquois WWTP - 2016 Annual Report  
 

Page 2 of 3 
 

The monthly average concentration limit of Total Phosphorus (TP) as stated in Condition 7 is 1.0 mg/L. 
The corresponding loading limit is 3.3 kg/day. Average concentrations and loadings were well below the 
limits specified in the ECA.  The average monthly concentration for TP during this reporting period was 
0.21 mg/L. This represents a 78% removal of TP from the raw influent.  The average monthly loading 
rate of TP for 2016 was 0.42 kg/day which is 12.7% of the allowable 3.3 kg/day limit as outlined in 
Condition 7.         
 
The monthly average concentration limit for ammonia as stated in Condition 7 is 10 mg/L from June 
through September and 15 mg/L from October through May.  The monthly average loading limit is 33.0 
kg/day and 49.5, respectively.  The average monthly concentration for ammonia during the June - 
September reporting period was 0.03 mg/L. The average monthly loading rate of ammonia during that 
time was 0.027 kg/day which is 0.09% of the allowable 33.0 kg/day limit. The average monthly 
concentration for ammonia during the October - May reporting period was 0.05 mg/L. The average 
monthly loading rate of ammonia during that time was 0.113 kg/day which is 0.23% of the allowable 49.5 
kg/day limit, as outlined in Condition 7.       
       
Condition 7 stipulates that the E. coli monthly geometric mean density must not exceed 200 
organisms/100 mL of effluent. During 2016, the average monthly geometric mean was < 3.64 CFU/ 100 
mL which did not exceed the monthly limit. 
 
Condition 7 also requires the effluent too be non-acutely lethal to Rainbow Trout and Daphnia Magna, 
with grab samples being collected on a quarterly basis. None of the samples collected in 2016 were found 
to be acutely lethal. 
 
The pH of the effluent remained within the range of 6.0 – 9.5 specified in Table 2. 
 
A summary of laboratory results can be found in the 2016 PARs, attached in Appendix A. 

 
 

(b) a description of any operating problems encountered and corrective actions taken; 
 

- Screen compacter system motor overloaded due to build up of debris. Removed debris and 
returned to normal operation. 

- High flows caused inlet channel to back up. Manually switched plant operation to ‘storm’ mode.  
Plant is now programmed to automatically switch to ‘storm’ mode upon detection of high inflow. 

 
 
(c) a summary of all maintenance carried out on any major structure, equipment, apparatus, 
mechanism or thing part of the Works; 
 
Please see the External Maintenance Summary in Appendix B. 
 
 
(d) a summary of any effluent quality assurance or control measures undertaken in the reporting 
period; 
 
Effluent samples are collected on a weekly basis.  All samples are analyzed by a laboratory accredited by 
the Canadian Association for Laboratory Accreditation (CALA). Accreditation ensures that the laboratory 
has acceptable laboratory protocols and test methods in place. It also requires the laboratory to provide 
evidence and assurances of the proficiency of the analysts performing the test methods. 
 
 
 



Iroquois WWTP - 2016 Annual Report  
 

Page 3 of 3 
 

 
(e) a summary of the calibration and maintenance carried out on all effluent monitoring equipment 
 
The reports verifying required annual calibrations and verifications can be found attached in Appendix C.  
 
 
(f) a description of efforts made and results achieved in meeting the Effluent Objectives of           
Condition 6;                           

 
Condition 6.1 - During the reporting period all monthly average concentrations of CBOD5, TSS, TP and 
TAN were below the effluent objectives. The E. coli monthly geometric means were also below the stated 
objective. 
 
Condition 6.2 (a) - Effluent pH remained within the 6.5- 9.5 range specified in the ECA. 
 
Condition 6.2 (b) - The monthly average day flows remained below the 3,300 m3/day design capacity. In 
addition, the daily maximum rated capacity of 16,800 m3/day was not exceeded in 2016.   
 
Condition 6.2 (c) - Effluent was essentially free of floating or settleable solids and did not contain 
substances that would cause a film, sheen, foam or discoloration to the receiving stream.  
 
 
(g) a tabulation of the volume of sludge generated in the reporting period, an outline of anticipated  